

|  |                       |
|--|-----------------------|
| <b>Clinical Policy Title:</b>              | romiplostim           |
| <b>Policy Number:</b>                      | RxA.239               |
| <b>Drug(s) Applied:</b>                    | Nplate®               |
| <b>Original Policy Date:</b>               | 02/07/2020            |
| <b>Last Review Date:</b>                   | 06/10/2021            |
| <b>Line of Business Policy Applies to:</b> | All lines of business |

## Background

Romiplostim is a thrombopoietin receptor agonist and is indicated for the treatment of thrombocytopenia in:

- Adult patients with immune thrombocytopenia (ITP) who have had an insufficient response to corticosteroids, immunoglobulins, or splenectomy;
- Pediatric patients 1 year of age and older with ITP for at least 6 months who have had an insufficient response to corticosteroids, immunoglobulins, or splenectomy.

Romiplostim is also indicated to increase survival in adults and in pediatric patients (including term neonates) acutely exposed to myelosuppressive doses of radiation [Hematopoietic Syndrome of Acute Radiation Syndrome (HS-ARS)]. Studies for this indication were not conducted in humans.

Limitation(s) of use:

- Romiplostim is not indicated for the treatment of thrombocytopenia due to myelodysplastic syndrome (MDS) or any cause of thrombocytopenia other than ITP.
- Romiplostim should be used only in patients with ITP whose degree of thrombocytopenia and clinical condition increases the risk for bleeding.
- Romiplostim should not be used in an attempt to normalize platelet counts.

## Dosing Information

| Drug Name             | Indication | Dosing Regimen  | Maximum Dose   |
|-----------------------|------------|---|----------------|
| romiplostim (Nplate®) | ITP        | <p>The initial dose is 1 mcg/kg SC once weekly based on actual body weight.</p> <ul style="list-style-type: none"> <li>• In adults, future dose adjustments are based on changes in platelet counts only.</li> <li>• In pediatric patients, future dose adjustments are based on changes in platelet counts and changes in body weight. Reassessment of body weight is recommended every 12 weeks.</li> </ul> <p>Adjust weekly dose by increments of 1 mcg/kg to achieve and maintain a platelet count <math>50 \times 10^9/L</math> or greater as necessary to reduce the risk for bleeding. Do not dose if platelet count is greater than <math>400 \times 10^9/L</math>. Continue to assess the platelet count weekly. After the platelet count has fallen below <math>200 \times 10^9/L</math>, resume at a dose reduced by 1 mcg/kg.</p> | 10 mcg/kg/week |

This clinical policy has been developed to authorize, modify, or determine coverage for individuals with similar conditions. Specific care and treatment may vary depending on individual need and benefits covered by the plan. This policy is not intended to dictate to providers how to practice medicine, nor does it constitute a contract or guarantee regarding payment or results. This document may contain prescription brand name drugs that are trademarks of pharmaceutical manufacturers that are not affiliated with RxAdvance.

| Dosing Information    |            |   |              |
|-----------------------|------------|---|--------------|
| Drug Name             | Indication | Dosing Regimen  | Maximum Dose |
| romiplostim (Nplate®) | HS-ARS     | Administer one dose of 10 mcg/kg once subcutaneously. Administer the dose as soon as possible after suspected or confirmed exposure to radiation levels greater than 2 gray (Gy). | 10 mcg/kg    |

### Dosage Forms

- Lyophilized powder in single-dose vials for injection: 125 mcg, 250 mcg, 500 mcg

### Clinical Policy

Provider must submit documentation (such as office chart notes, lab results or other clinical information) supporting that member has met all approval criteria. The provision of provider samples does not guarantee coverage under the terms of the pharmacy benefit administered by RxAdvance. All criteria for initial approval must be met in order to obtain coverage.

#### I. Initial Approval Criteria

##### A. Chronic Immune Thrombocytopenia (must meet all):

1. Diagnosis of ITP;
2. Prescribed by or in consultation with a hematologist;
3. Member is 1 year of age or older;
4. Current (within 30 days) platelet count is  $30 \times 10^9/L$  or lower or member has an symptomatic bleeding with a platelet count of  $50 \times 10^9/L$  or lower (e.g., significant mucous membrane bleeding, gastrointestinal bleeding);
5. Failure of systemic corticosteroids (at least a 3-month trial) and immunoglobulins, unless contraindicated or clinically significant adverse effects are experienced (*see Appendix B*), or member has had a splenectomy;  
\*Prior authorization may be required for immunoglobulins
6. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
7. Dose does not exceed 10 mcg/kg/week;

##### Approval Duration

**Commercial:** 6 months

**Medicaid:** 6 months

##### B. Hematopoietic Syndrome of Acute Radiation Syndrome (must meet all):

1. Diagnosis of HS-ARS;
2. Member is at least 28 days of age or older;
3. Dose does not exceed 10 mcg/kg;

##### Approval Duration

**Commercial:** One dose of 10 mcg/kg

**Medicaid:** One dose of 10 mcg/kg

**C. Myelodysplastic Syndromes (off-label use) (must meet all):**

1. Diagnosis of lower-to-intermediate risk\* MDS;  
\* Lower risk defined as IPSS-R (Very Low, Low, Intermediate), IPSS (Low/Intermediate-1), WPSS (Very Low, Low, Intermediate)
2. Prescribed by or in consultation with a hematologist or oncologist;
3. Member has refractory or severe life-threatening thrombocytopenia following disease progression;
4. Failure of therapy with hypomethylating agents (e.g., azacitidine, decitabine), immunosuppressive therapy (e.g., antithymocyte globulin, cyclosporine), or clinical trial;
5. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
6. Requested dose meets one of the following (a or b):\*
  - a. Dose does not exceed 10 mcg/kg per week;
  - b. Dose is supported by practice guidelines or peer-reviewed literature for the relevant off-label use (prescriber must submit supporting evidence);  
*\*Prescribed regimen must be FDA-approved or recommended by NCCN*

**Approval Duration**

**Commercial:** 6 months

**Medicaid:** 6 months

**D. Severe thrombocytopenia Post-Cancer Chemotherapy (off-label use) (must meet all):**

1. Diagnosis of chemotherapy-induced thrombocytopenia;
2. Prescribed by or in consultation with a hematologist or oncologist;
3. Platelet count is less than  $100 \times 10^9/L$  for at least 3-4 weeks following last chemotherapy administration and/or following delays in chemotherapy initiation related to thrombocytopenia;
4. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
5. Requested dose meets one of the following (a or b):\*
  - a. Dose does not exceed 10 mcg/kg per week;
  - b. Dose is supported by practice guidelines or peer-reviewed literature for the relevant off-label use (prescriber must submit supporting evidence);  
*\*Prescribed regimen must be FDA-approved or recommended by NCCN*

**Approval Duration**

**Commercial:** 6 months

**Medicaid:** 6 months

**II. Continued Therapy Approval**

**A. Chronic Immune Thrombocytopenia (must meet all):**

1. Member is currently receiving romiplostim that has been authorized by RxAdvance or the member has met initial approval criteria listed in this policy;
2. Member is responding positively to therapy (e.g., increase in platelet count from baseline, reduction in bleeding events);
3. Current (within the last 90 days) platelet count is less than  $400,000/\mu L$ ;
4. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
5. If request is for a dose increase, new dose does not exceed 10 mcg/kg/week;

**Approval Duration**

**Commercial:** 12 months

**Medicaid:** 12 months

**B. Hematopoietic Syndrome of Acute Radiation Syndrome:**

Extension of authorization is not permitted.

**C. Myelodysplastic Syndromes (off-label use) (must meet all):**

1. Member is currently receiving romiplostim that has been authorized by RxAdvance, or documentation supports that member is currently receiving romiplostim for MDS and has received this medication for at least 30 days;
2. Member is responding positively to therapy (e.g., increase in platelet count);
3. Current (within the last 90 days) platelet count is less than 450,000/ $\mu$ L;
4. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
5. If request is for a dose increase, request meets one of the following (a or b):\*
  - a. New dose does not exceed 10 mcg/kg per week;
  - b. New dose is supported by practice guidelines or peer-reviewed literature for the relevant off-label use (prescriber must submit supporting evidence);

*\*Prescribed regimen must be FDA-approved or recommended by NCCN*

**Approval duration**

**Commercial:** 12 months

**Medicaid:** 12 months

**D. Severe thrombocytopenia Post-Cancer Chemotherapy (off-label use) (must meet all):**

1. Member is currently receiving romiplostim that has been authorized by RxAdvance, or documentation supports that member is currently receiving romiplostim for chemotherapy-induced thrombocytopenia and has received this medication for at least 30 days;
2. Member is responding positively to therapy (e.g., increase in platelet count);
3. Current (within the last 90 days) platelet count is less than 150,000/ $\mu$ L;
4. Member is not receiving concomitant thrombopoietin receptor agonists (e.g., avatrombopag, eltrombopag, lusutrombopag) or spleen tyrosine kinase inhibitors (e.g., fostamatinib).
5. If request is for a dose increase, request meets one of the following (a or b):\*
  - a. New dose does not exceed 10 mcg/kg per week;
  - b. New dose is supported by practice guidelines or peer-reviewed literature for the relevant off-label use (prescriber must submit supporting evidence);

*\*Prescribed regimen must be FDA-approved or recommended by NCCN*

**Approval Duration**

**Commercial:** 12 months

**Medicaid:** 12 months

**III. Appendices**

**APPENDIX A: Abbreviation/Acronym Key**

FDA: Food and Drug Administration

HS-ARS: Hematopoietic Syndrome of Acute Radiation Syndrome

IPSS: International Prognostic Scoring System

IPSS-R: Revised International Prognostic Scoring System

ITP: Immune thrombocytopenia

MDS: Myelodysplastic Syndromes

NCCN: National Comprehensive Cancer Network

SC: Subcutaneous/Subcutaneously WPSS: WHO Classification-based Prognostic Scoring System

**APPENDIX B: Therapeutic Alternatives**

Below are suggested therapeutic alternatives based on clinical guidance. Please check drug formulary for preferred agents and utilization management requirements.

| Drug Name               | Dosing Regimen   | Dose Limit/ Maximum Dose  |
|-------------------------|--|---|
| <b>Corticosteroids*</b> |  |   |
| dexamethasone           | <p><b>ITP</b><br/> <u>Oral dosage:</u><br/> <i>Adults:</i> Initially, 0.75 to 9 mg/day PO, given in 2 to 4 divided doses. Adjust according to patient response.<br/> <i>Children and adolescents:</i> 0.024 to 0.34 mg/kg/day PO or 0.66 to 10 mg/m<sup>2</sup>/day PO, given in 2 to 4 divided doses.</p> <p><u>Intramuscular or intravenous dosage:</u><br/> <i>Adults:</i> Initially, 0.5 to 9 mg/day IV or IM, given in 2 to 4 divided doses. Adjust according to patient response.<br/> <i>Children:</i> 0.06 to 0.3 mg/kg/day or 1.2 to 10 mg/m<sup>2</sup>/day IV or IM in divided doses every 6 to 12 hours. Adjust according to patient response.</p> | <p>Dosage must be individualized and is highly variable depending on the nature and severity of the disease, route of treatment, and on patient response.</p> |
| methylprednisolone      | <p><b>ITP</b><br/> <u>Oral dosage:</u><br/> <i>Adults:</i> 4 to 48 mg/day PO in 4 divided doses. Adjust according to patient response.<br/> <i>Children:</i> 0.5 to 1.7 mg/kg/day PO in divided doses every 6 to 12 hrs.</p> <p><u>Intravenous dosage:</u><br/> <i>Adults:</i> 10 to 40 mg IV every 4 to 6 hours for up to 72 hours.<br/> <i>Children:</i> 0.11 to 1.6 mg/kg/day IV in 3 or 4 divided doses.</p>   | <p>Dosage must be individualized and is highly variable depending on the nature and severity of the disease, route of treatment, and on patient response.</p> |
| prednisone              | <p><b>ITP</b><br/> <i>Adults:</i> Initially, 1 mg/kg PO once daily; however, lower doses of 5 mg/day to 10 mg/day PO are preferable for long-term treatment.</p>   | <p>Dosage must be individualized and is highly variable depending on the nature and severity of the disease, route of treatment, and on patient response.</p> |

| Immune globulins   |   |                                  |
|--|---|----------------------------------|
| immunoglobulins (like Carimune® NF, Flebogamma® DIF 10%, Gammagard® S/D, Gammaked™, Gamunex®-C, Gammaplex®, Octagam® 10%, Privigen®) | <b>ITP</b><br>Refer to prescribing information. | Refer to prescribing information |

*Therapeutic alternatives are listed as Brand name® (generic) when the drug is available by brand name only and generic (Brand name®) when the drug is available by both brand and generic.*

\*Examples of corticosteroids provided are not all inclusive.

#### APPENDIX C: Contraindications/Boxed Warnings

- Contraindication(s):
  - None
- Boxed Warning(s):
  - None

#### APPENDIX D: General Information

- MDS prognostic scoring system online calculators are available below:
  - IPSS-R: <https://www.mds-foundation.org/ipss-r-calculator/>
  - IPSS: [https://qxmd.com/calculate/calculator\\_123/mds-intnl-prognostic-scoring-sysipss](https://qxmd.com/calculate/calculator_123/mds-intnl-prognostic-scoring-sysipss)
  - WPSS: [https://qxmd.com/calculate/calculator\\_143/mds-who-classification-basedprognostic-scoring-system-wpss](https://qxmd.com/calculate/calculator_143/mds-who-classification-basedprognostic-scoring-system-wpss)
- NCCN guidelines list the use of romiplostim for MDS and chemotherapy-induced thrombocytopenia as a category 2A recommendation.
- The initial dose of romiplostim for MDS is 750 mcg SC weekly. Adjust the dose in 250 mcg increments (from 250 mcg every other week up to 1000 mcg weekly) based on platelet counts. If platelet counts is less than  $50 \times 10^9/L$  for 3 consecutive weeks, increase to the next highest dose level. Withhold romiplostim if platelet count is greater than  $450 \times 10^9/L$ . Dose should be reinitiated when platelet count is less than  $200 \times 10^9/L$ .
- Suggested romiplostim dosing strategy for chemotherapy-induced thrombocytopenia is weekly dosing beginning at 2-4 mcg/kg, increased no more than 1-2 mcg/kg per week to target platelet count of  $100 \times 10^9/L$  to  $150 \times 10^9/L$ . Maximum dose is 10 mcg/kg weekly per prescribing information.

#### References

1. Nplate® Prescribing Information. Thousand Oaks, CA: Amgen Inc.; February 2021. Available at <https://www.nplate.com/>. Accessed February 25, 2021.
2. Neunert C, Lim W, Crowther M, et al. The American Society of Hematology 2011 evidence- based practice guideline for immune thrombocytopenia. *Blood*. 2011; 117(16): 4190-4207.
3. Rodeghiero F, Stasi R, Gernsheimer T, et al. Standardization of terminology, definitions and outcome criteria in immune thrombocytopenic purpura of adults and children: report from an international working group. *Blood*. 2009;113(11):2386-2393.
4. Clinical Pharmacology [database online]. Tampa, FL: Gold Standard, Inc.; 2021. Available by subscription at:

- <http://www.clinicalpharmacology-ip.com/>.
5. NCCN Guidelines version 3.2021 Myelodysplastic Syndromes; Available at: [https://www.nccn.org/professionals/physician\\_gls/pdf/mds.pdf](https://www.nccn.org/professionals/physician_gls/pdf/mds.pdf). Accessed February 25, 2021.
  6. National Comprehensive Cancer Network Drugs and Biologics Compendium. Available by subscription at: [http://www.nccn.org/professionals/drug\\_compendium](http://www.nccn.org/professionals/drug_compendium). Accessed February 25, 2021.
  7. Lambert MP, Gernsheimer TB. Clinical updates in adult immune thrombocytopenia. *Blood*. 2017. 129:2829-2835. doi:10.1182/blood-2017-03-754119
  8. Neunert C, Terrell DR, Arnold DM, et al. American Society of Hematology 2019 guidelines for immune thrombocytopenia. *Blood Adv*. 2019 Dec 10;3(23):3829-3866
  9. Newland A, Godeau B, Priego V, et al. Remission and platelet responses with romiplostim in primary immune thrombocytopenia: final results from a phase 2 study. *Br J Haematol*. 2016 Jan;172(2):262-73. doi: 10.1111/bjh.13827.
  10. Provan D, Arnold DM, Bussel JB, et al. Updated international consensus report on the investigation and management of primary immune thrombocytopenia. *Blood Adv* 2019;3(22): 3780–3817. <https://ashpublications.org/bloodadvances/article/3/22/3780/428877/Updated-international-consensus-report-on-the>
  11. Soff FA, Miao Y, Bendheim G, et al. Romiplostim treatment of chemotherapy-induced thrombocytopenia. *J Clin Oncol* 2019; 37: 2892-2898.
  12. Al-Samkari H, Parnes AD, Goodarzi K, et al. A multicenter study of romiplostim for chemotherapy-induced thrombocytopenia in solid tumors and hematologic malignancies. *Haematologica* 2020 Jun. doi: 10.3324/haematol.2020.251900. Online ahead of print.

| Review/Revision History  | Review/Revision Date | P&T Approval Date |
|--|----------------------|-------------------|
| Policy established.  | 01/2020              | 02/07/2020        |
| Policy was reviewed:<br>1) Clinical policy title and drugs applied were updated<br>2) Dosage form was updated<br>3) Dosing regimen updated<br>4) Continued therapy criteria was updated<br>5) Diagnosis criteria under initial therapy was updated<br>6) Added Appendix C<br>7) Added initial and continued therapy criteria for NCCN category 2A recommendation for use in MDS<br>8) Appendix B, Abbreviations updated to include MDS, IPSS, WPSS, WHO<br>9) Added Appendix D, general information<br>10) Approval duration for initial and continued approval criteria updated to new PA policy format | 08/2020              | 09/14/2020        |
| Policy was reviewed<br>1) Policy title table was updated.<br>2) Indications were updated.<br>3) Dosing regimen was updated.<br>4) Initial Approval Criteria and Continued Therapy Approval was updated with new indications.<br>5) Continued therapy criteria II.A.1, II.B.1, II.C.1 was rephrased to "Member is currently receiving medication that has been authorized by RxAdvance."<br>6) References were reviewed and updated.  | 03/25/2021           | 6/10/2021         |